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Conducted Spurious Emission

Sporton International (Kunshan) Inc. Page Number : A30 of A51
TEL : +86-512-57900158 Report Issued Date : Sep. 16, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZD4



SPORTON LAB.

FCC RF Test Report

Report No. : FG080709A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

Spectrum

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 di

Mode Auto Sweep

Spectrum

A

Ref Level 24.50 dBm
SGL Count 10/10

Offset 14.50 dB

Mode Auto Sweep

20 it $heck PAES
Line _$PURIOUS_} INE_ABS,

10 df

0

Spectrum

(@1 Max (@1 Max
20 dbfait §heck PABS 20 dbiait Gheck PA:
Line _$PURIOUS_ | INE_ABS PAES Line _$PURIOUS_} INE_ABS PAB
10 d 10d
o 0
-10
| SPURIOUS_LINE_ABS_
2 2
30 -30d
e I - |
60 -60
704 -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW. Frequency | Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 620.000 MHz 1.000 MHz 523.70065 MHz -46.86 dBm -33.86 dB. 30.000 MHz 820.000 MHz 1.000 MHz 805.19490 MHz -41,95 dém
855.000 MHz 1.000 GHz 1.000 MHz 972.13768 MHz -46.01 dBm -33.01d8 855.000 MHz 1.000 GHz 1.000 MHz 950.18116 MHz -45.27 dém
1.000 GHz 3.000 GHz 1.000 MHz 1.64854 GHz -24.92 dém -11.92 de 1.000 GHz 3.000 GHz 1.000 MHz 1.64879 GHz -33.67 dém
3.000 GHz 7.000 GHz 1,000 MHz 6.58230 GHz -40.06 dem -27.06 de 3.000 GHz 7.000 GHz 1,000 MHz 6.65329 GHz -40.77 dem -27.77.de
7.000 GHz 9.000 GHz 1.000 MHz 8.38520 GHz -42.10 dBm -25.10 d8 7.000 GHz 9.000 GHz 1,000 MHz 7.72478 GHz -43.99 dém -30.99 d8
— — —
] Ready [T] SN ) 4 )i Ready 4
Spectrum - Spectrum g
Ref Level 24.50 dbm  Offset 14.50 dB Mode Auto Sweep Ref Level 24.50 dBm  Offset 14.50 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbfit §heck PAES 20 dbiit Gheck PABS
Line _$PURIOUS_} INE_ABS PAES Line _$PURIOUS_}INE_ABS PABS
10 d 10d
0 0
10 -10
| SPURIOUS_LINE_ABS_ | SPURIOUS. LINE_ABS_
-20 -20
-30d -30d
-40 d -40 d
) d
-60 -60
70 d -70d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Range Low | Rangeup | RBW. Frequency |__Power Abs ALimit | Range Low | Rangeup | RBW. | Frequency |__powerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 791.77161 MHz -45.33 dém -32.33 dB. 30.000 MHz 820.000 MHz 1.000 MHz 513.43578 MHz -46.33 dém -33.33 dB
855.000 MHz 1.000 GHz 1.000 MHz 855.68841 MHz -42.53 dBm -29.53 d8 855.000 MHz 1.000 GHz 1.000 MHz 855.61594 MHz -42.31 dém -29.31 d8
1.000 GHz 3.000 GHz 1.000 MHz 1.67279 GHz -25.08 dém -12.08 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.50894 GHz -41.19 dém -28.19 de
3.000 GHz 7.000 GHz 1,000 MHz 6.88726 GHz -40.22 dém -27.22 de 3.000 GHz 7.000 GHz 1,000 MHz 6.07687 GHz -40.84 dem -27.84 de
7.000 GHz 9.000 GHz 1.000 MHz 7.38333 GHz -43.39 dém -30.39 dB 7.000 GHz 9.000 GHz 1,000 MHz 7.79728 GHz -44.16 dBm -31.16 d8
— — —
J Ready [TT 7 J Ready [T A 4
o

Ref Level 24.50 dém
SGL Count 10/10

Offset 14.50 dB Mode Auto

Sweep

20 gbjit $heck PAES
Line _$PURIOUS_} INE_ABS, PAB!

10 d

0

-10

PURIOUS_LI!
0

-30 df

70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeuUp | RBW. Frequency |__Power Abs ALimit | Rangelow | RangeUp | RBW. | Frequency |___Ppowerabs | ALimit |
30.000 MHz 820.000 MHz 1.000 MHz 667.80360 MHz -46.88 dBm -33.86 dB. 30.000 MHz 820.000 MHz 1.000 MHz 576.60420 MHz -46.06 dém -33.06 d8
855.000 MHz 1.000 GHz 1.000 MHz 868.07971 MHz -41.19 d8m -28.19 d8 855.000 MHz 1.000 GHz 1.000 MHz 867.86232 MHz -43.22 dém -30.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -26.50 dem -12.50 d8 1.000 GHz 3.000 GHz 1.000 MHz 1.69779 GHz -42.29 dém -29.20 d8
3,000 GHz 7.000 GHz 1,000 MHz 6.70229 GHz -40.83 dam -27.83 de 3,000 GHz 7.000 GHz 1,000 MHz 5.86130 GHz -41.26 dem
7.000 GHz 9.000 GHz 1.000 MHz 8.01575 GHz -43.68 dém -30.68 dB 7.000 GHz 9.000 GHz 1,000 MHz 7.65579 GHz -42.81 dém
N w
L JU J Ready [T] 74 L JU J Ready

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID : IHDT

56ZD4

Page Number

Report Is

sued Date

Report Version

: A31 of A51
: Sep. 16, 2020
. Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG080709A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 25.10 dBm  Offset 15.10 dB

SGL Count 10/10

Mode Auto Sweep

Spectrum

Ref Level 25.10 dBm
SGL Count 10/10

Offset 15.10 dB Mode Auto Sweep

(@1 Max (@1 Max
20 dbifnit $heck PAES 20 dbjiit Gheck PAES
Line _$PURIOUS_|INE_ABS PABS Line _$PURIOUS | INE_ABS PAB

10d 10d
0 0

-10

[ SPURIOUS_LINE

20 dB

30d

-50 di

60 db
=70 =70 d
Start 30.0 MHz 48006 pts anE 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  Atimit | Rangelow | Rangeup | RBW | Frequency | __PoweraAbs |  ALimit
30.000 MHz 1.000 GH2 1.000 MHz 779.19290 MHz -34.86 dBm -21.86 d8 30.000 MHz 1.000 GH2 1.000 MHz 665.75962 MHz -35.78 dém -22.78 d8
1.000 GHz 1.845 GHz 1,000 MHz 1.76751 GHz -35.60 dém -22,60 dB 1.000 GHz 1.845 GHz 1,000 MHz 1.03653 GHz -36.96 dBm -23.96 dB
1.915 GHz 3.000 GHz 1.000 MHz 2.92223 GHz -34.99 dém -21.99 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.64193 GHz -35.40 d&m -22.40 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.51831 GHz -30.17 d8m -17.17 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.87077 GHz 69 d8m -16.69 d8
7.000 GHz 13.600 GHz 1,000 MHz 12.39299 GHz -32,37 dém -19.37 d& 7.000 GHz 13.600 GHz 1,000 MHz 11.30360 GHz -32.24 dém -19.24 d&
13.600 GHz 19.100 GHz 1,000 MHz 16.41050 GHz -27.93 dém -14.93 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.76272 GHz -27.62 dém -14.62 d8
" E— "
J - J
Spectrum - Spectrum g
Ref Level 25.10 d8Bm Offset 15.10 d@ Mode Auto Sweep Ref Level 25.10 d8Bm Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 Max
20 dbiit Gheck PABS 20 dbjiit Gheck PABS
Line _$PURIOUS_J INE_ABS PABS Line _$PURIOUS ) INE_ABS PAB!
10 di 10 di
o 0
-10
| SPURIOUS_LINE_J
-20
30 4
-40
60 dby
=70 =70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | PowerAbs |  atimit | Rangelow | Rangeup | RBW | Frequency | __PoweraAbs |  ALimit
30.000 MHz 1.000 GH2 1.000 MHz 353.57571 MHz -36.57 d8m -23.57 d8 30.000 MHz 1.000 GH2 1.000 MHz 42.84608 MHz -46.09 deém -33.09 d8
1.000 GHz 1.845 GHz 1,000 MHz 1.69741 GHz -36.06 d8m -23.06 d8 1.000 GHz 1.845 GHz 1,000 MHz 1.33593 GHz -46.66 dBm -33.66 dB
1.915 GHz 3.000 GHz 1.000 MHz 1.99101 GHz -35.19 d&m -22.19 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.90162 GHz -44.43 d&m -31.43 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.52681 GHz -29.89 d&m -16.89 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.63030 GHz -40.12 dém -27.12 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.50411 GHz -30.55 dém -17.55 d& 7.000 GHz 13.600 GHz 1,000 MHz 10.58944 GHz -41,71 deém -28.71 dé
13.600 GHz 19.100 GHz 1,000 MHz 15.74269 GHz -28.49 dém -15.49 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.10748 GHz -38.93 dém -25.93 d8
" -y w
) e )i Ready [[ 4
Spectrum g Spectrum -
Ref Level 25.10 d8Bm Offset 15.10 d& Mode Auto Sweep Ref Level 25.10 d8Bm Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max (@1 Max
20 dbiit §heck PABS 20 dbjiit Gheck PAB:
Line _$PURIOUS_ INE_ABS. pAkS Line _$PURIOUS_| INE_ABS. pA:
10 di 10 di
o o
-10
| SPURIOUS_LINE_
2 -20
-30 -30
-40
-50 di
-60 -60
=70 dl =70 d
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs |  aAtimit | Rangelow | Rangeup | RBW | Frequency | __PoweraAbs |  atimit |
30.000 MHz 1.000 GHz 1.000 MRz 864.39500 MHz -35.68 dem -22.68 46 30.000 MHz 1.000 GHz 1.000 MHz 936.84308 MHz ~44.78 dem 31,76 08
1.000 GHz 1.845 GHz 1.000 MHz 1.79285 GHz -36.76 d8m -23.76 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.80298 GHz -46.21 d8m -33.21 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.88467 GHz -34.74 d&m -21.74 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.98569 GHz -44.67 d&m -31.67 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.81427 GHz -30.36 d8m -17.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.47082 GHz -40.14 dém -27.14 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.98729 GHz -32,56 d&m -19.56 d& 7.000 GHz 13.600 GHz 1,000 MHz 13.56017 GHz -41,34 d8m
13.600 GHz 19.100 GHz 1,000 MHz 18.37739 GHz -27.51 dém -14.51 d8 13.600 GHz 19.100 GHz 1,000 MHz 15.73483 GHz -38.07 dém
" E— 2 g
L JU J .- L JU J7 Ready T A 4
Sporton International (Kunshan) Inc. Page Number 1 A32 of A51
TEL : +86-512-57900158 Report Issued Date : Sep. 16, 2020
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56ZD4




saronis. FCC RF Test Report

Report No. : FG080709A

Frequency Stability

Test Conditions Middle Channel G(SG%BJI;) (Egsygzgs 8) zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0191 0.0036
40 Normal Voltage 0.0120 0.0132
30 Normal Voltage 0.0096 0.0087
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0155
0 Normal Voltage 0.0079 0.0169
-10 Normal Voltage 0.0176 0.0234 PASS
-20 Normal Voltage 0.0160 0.0065
-30 Normal Voltage 0.0143 0.0109
20 Maximum Voltage 0.0130 0.0178
20 Normal Voltage 0.0032 0.0203
20 Battery End Point 0.0108 0.0224
Test Conditions Middle Channel Gs(gﬂsll?ﬂ(;o (E(Dagll\zﬂi?gsos 8) NLoi'Izitz_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0124 0.0027
40 Normal Voltage 0.0011 0.0134
30 Normal Voltage 0.0118 0.0023
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0145 0.0112
0 Normal Voltage 0.0136 0.0135
-10 Normal Voltage 0.0089 0.0174 PASS
-20 Normal Voltage 0.0021 0.0127
-30 Normal Voltage 0.0119 0.0119
20 Maximum Voltage 0.0052 0.0018
20 Normal Voltage 0.0015 0.0131
20 Battery End Point 0.0058 0.0181
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Note:

1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V WCDMA Band I WCDMA Band IV Limit: 13dB
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.28 3.07 3.19
Middle CH 3.28 3.16 3.04 PASS
Highest CH 3.10 3.22 3.33
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WCDMA Band V (RMC 12.2Kbps)
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WCDMA Band IV (RMC 12.2Kbps)
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26dB Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.685 4.735 4.705
Middle CH 4.695 4.715 4.715
Highest CH 4.705 4.695 4.705
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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o _Att 3008 SWT _ 37.9 s @ VBW 300 kHz _Mode Auto FFT o _Att 30d8  SWT  37.0 s @ VBW 300 kiz__Mode Auto FFT
(@ 17k Max (@ 17k Max
mi[1] 18.54 dBm| m1[1] 17.45 dBm|
20 M1 826.97900 MHz 20 M1 1.85301900 GHz
e | R 26.00 dB) T ) X nds,..... 26.00 dB)
i e B % 4.685000000 MHz ” ¥ ki S i K“i}vi’ VIR 4.735000000 MHzZ|
10 / Q factor 176.5] 10 7 Q factor 391.3)
/
C 7 C ) =
-10 d { 10 d {f \Y
A I
20 d —— j( v 20 d =
| VM t~ RNy o N
-30 df G dfm— s
40 -40
0 S0
-0 -60
CF 826.4 MHZ 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHZ
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 626,970 MHz 18.54 dem ndB_down 4.685 MHz M1 1 1.853010 Ghz 17.45 dBm ndd_down 4.738 Mhz
T1 1 824,052 MHz -7.91 dem nde 26,00 d& 1 1 1.850032 GHz -2.02 d8m nds 26,00 d&
T2 1 828,738 MHz -7.11 dém Q factor 176.5 T2 1 1.854768 GHz -8.47 dBm Q factor 391.3
~ ~r

] Wi wa

Date 12AUG 2020 220412

Middle Channel

Middle Channel

trum = =
Ref Level 30.00 dBm  Offset 14.50 dB w RBW 100 kHz Ref Level 30.00 dBm  Offset 15.10 08 w RBW 100 kHz
o Att 3008 SWT _ 37.0us @ VBW 300 kHz _Mode Auto FFT o Att 30d8  SWT  37.0 s @ VBW 300 k2 Mode Auto FET
(@ 1Pk Max @1k Max
mil1] 18.80 dBm| mil1] 17.66 dBm|
20 1 835.53100 MHz 20 1 1.88060900 GHz
ngds 26.00 dB) nds, 26.00 dB)
o P > T S o~ o
i i 4.695000000 MHz| i i dmu\-am«_\ 4.715000000 MHz|
10 Q factor 178.0| 10 Q factor \ 398.|
/ \
o \\ o / ;
-10d . -10d
20 d 2\ 20 d \
T LV S - W 5
e SR A e
-30d <200
40 -40
-0 S0
60 -60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result
M1 1 835.531 MHz 18.80 dam ndB down 4.605 MHz M1 1 1.880609 GHz 17.66 dam nd8 down 4.715 MHz
T1 1 834,042 MHz -7.18 dém nds 26,00 d8 T1 1 1.877642 GHz -7.91 dém nde 26,00 d8
T2 1 838.738 MHz -7.53 dBm Q factor 178.0 T2 1 1.882358 GHz -8.15 dBm Q factor 398.8
~ ~

] R e

Date 12AUG 2020 224209

J Chini wa

Date 12AUG 2020 2204:48

Highest Channel

Highest Channel

oo Spectrum b
Ref Level 30.00 dBm Offset 14.50 dB w RBW 100 kHz Ref Level 30.00 dBm Offset 15.10 dB & RBW 100 kHz
fo Att 30d8  SWT 37.9 ys & VBW 300 kHz Mode Auto FFT o Att 30d8  SWT 37.9 ps & VBW 300 kHz Mode Auto FFT
@ 1Pk Max @ 1Pk Max
Mi[1] 18.52 dBm| Mi[1] 18.53 dBm|
20 M1 847.17900 MHz| 20 11 1.90673100 GHz|
AP B 26.00 dB| = AndB. 26.00 dB
Pt e 3?7“”\“,‘ 4.705000000 MHz| ” i et e ] 4.695000000 MHz|
10 7 Q factor \ 180.0| 10 7 Q factor \ 306.1
o y v o £ \
i §
- i [ - y
J L / %
-20 dl = - -20 d f X
AN NV W M~ s/ v
" Mt b Y AP o N Y e
2 T el | aouefi] AV
S
-40 -40
50 -50
-60 -60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result
M1 1 847,179 MHz 18.52 dém ndB down 4.705 MHz M1 1 1.906731 GHz 18.53 d&m ndB down 4.695 MHz
T1 1 844,242 MHz -7.63 dém nde 26.00 d& T1 1 1.905252 GHz ~7.35 d8m nde 26,00 d&
T2 1 848,948 MHz -7.69 dém Q factor 180.0 T2 1 1.909948 GHz -7.28 dBm Q factor 406.1
)i ] W e )i )
Date: 12AUG 2020 22.42.47 Date: 12AUG.2020 2205:23
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SPORTON LAB.
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o
A
Ref Level 30.00 ém  Offset 1510 dB w RBW 100 kkz
o Att 30d8  SWT 37.9 ps & VBW 300 kHz  Mode Auto FFT
@17k Max
[ m1[1] 18.89 dBm)|
11 1.71152100 GHz|
e e T B 26.00 dB
" el Bw TN 4.705000000 MHz|
10 7 Q factor A 363.7]
/ \
0 -
i ?
-10d !f \,\
~
204d y L —
I s [~ P, o
-40
S0
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.711621 GHz 18.89 dém nd8 down 4.705 MHz
1 1 1.710042 GHz -7.45 dém nds 26,00 d8
T2 1 1.714748 GHz -6.30 dBm Q factor 363.7
JU J [T
Date: 12.AUG.2020 221858
Ref Level 30.00 ém  Offset 1510 dB w RBW 100 knz
o Att 30d8  SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
@17k Max
I m1[1] 18.82 dBm)|
20 11 1.73172100 GHz|
ik R ’fhn‘\:%\-rﬁ“"\ 4.7 lbuuuf:?fuu (:1:2
10 d y Q factor W, 367.3]
1§
0 \\
10d Y
\
20d
LV m
Ry
-40
S0
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value L Y-value | _Function | Function Result |
ML 1 1.731721 GHz 18.82 dém nd8 down 4.715 MHz
T1 1 1.730242 GHz -7.26 d8m nde 26.00 de
T2 1 1.734958 GHz -7.43 dem Q factor 367.3
~
J oo W
Date: 12.AUG.2020 221940
==
um 73
Ref Level 30.00 ém  Offset 1510 dB w RBW 100 khz
o Att 30d8  SWT 37.9 ps @ VBW 300 kHz2  Mode Auto FFT
@1k Max
mi[1] 18.87 dBm)|
11 1.75317900 GHz|
= e | e B 26.00 dB|
i - Bw 4.705000000 MHz|
10 7 Q factor “\ 372.6)
/
0 / Y
04 y {
o0'd N \r\
gA Py e A
A
30
-40
S0
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
ML 1 1.753179 GHz 18.87 dém nd8 down 4.705 MHz
1 1 1.750242 GHz -7.55 dém nds 26.00 d8
T2 1 1.754948 GHz -6.94 dBm Q factor 372.6
aig
J T e
Date: 12.AUG.2020 2220:20
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saronis. FCC RF Test Report

Report No. : FG080709A

Occupied Bandwidth

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.14 4.15 4.14
Middle CH 4.13 4.15 4.13
Highest CH 4.14 4.14 4.12
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samran . FCC RF Test Report Report No. : FG080709A

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel Lowest Channel

Ref Level 30.00 dém Offset 14.50 d& RBW 100 kHz Ref Level 30.00 dém Offset 15.10 d& RBW 100 kHz
o Att 30 dé  SWT 37.9 s w VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 pys @ VBW 300 kHz  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
mi[1] 18.42 dBm)| mi[1] 18.33 dBm)|
20 M1 826.97900 MHz| 20 11 1.85153100 GHz
i JPVN SR o ('\/\Q\K;ﬂ‘\‘,{\—\\ 4.135864136 MHz| P S PSR Ccr‘{‘i,m\ ) 4.145854146 MHz|
10 10 df >
# X / {
o o
[ \ / :
-10 df 10 d \
i - 4 \
20 o~ = o -20d 7
P b WA T | VN N
s AT
-30 d |derue
40 40
-50 -50
-60 60
CF 826.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | __Y-value | Function | Function Result |
M1 | 1 826.979 MHz 18.42 dem M1 1 1.851531 GHz 18.33 dém
T1 1 824.33207 MHz 9.05 d8m Occ Bw 4,135864136 MHz T1 1 1.8503321 GHz 8.65 dBm Occ Bw 4.145854146 MHz
T2 1 828.46793 MHz 2.36 dBm T2 1 1.8544779 GHz 8.21 dBm
Bj§ ] Chinni wa B ] e
Date: 12AUG 2020 224934 Date: 12.AUG 2020 21:03:33

Middle Channel Middle Channel

trum = -
Ref Level 30.00 dBm  Offset 14.50 d8  RBW 100 kHz Ref Level 30.00 dBm  Offset 15.10 08  RBW 100 kHz
o Att 30d8  SWT 37.9 ys @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 pys @ VBW 300 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
mil1] 18.64 dBm| mil1] 17.98 dBm|
20 11 835.53100 MHz| 20 M1 1.88057900 GHz
» , RN 4.125874126 MHz A X QccBw 1.145854146 MHz
N A | nn | et | e SNIZERE 5
10 10 di
/ \
0 7 0 / T
104 /1 104 Y
Y J \‘"
b oy m’f 1 P N v
P AL~ o] PSSV WSSV S
30 d x
40 40
0 S0
60 60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 35,531 MHz 18.64 dem M1 1 1.880579 GHz 17.98 dam
T1 1 834.33207 MHz .10 dém Occ Bw 4.125874126 MHz T1 1 1.8779221 GHz 8.36 d8m Oce Bw 4.145854146 MHz
T2 1 838.45794 MHz 3.51 dBm T2 1 1.8820679 GHz 3.05 dBm
~ ~
] W e ] ([0
Date: 12AUG.2020 2253.44 Date: 12.AUG 2020 210407
= Spectrum -
Ref Level 30.00 dBm  Offset 14.50 d8  RBW 100 kHz Ref Level 30.00 dBm  Offset 1510 08  RBW 100 kHz
o Att 30de  SWT 37.9 ys @ VBW 300 kHz  Mode Auto FFT o Att 30d8  SWT 37.9 pys & VBW 300 kHz  Mode Auto FFT
(@ 17k Max (@ 17k Max
Mil1] 18.22 dBm) Mil1] 18.14 dBm|
M1 847.17900 MHz| 11 1.90673100 GHz
& e | S RY 4.135864136 MHz 2o N S S - L0 1.135864136 MHz
e ) “anf2
10 di
\ 7
0 7
\\ -10 df /
20d 7 v
Wrerngdin I e Ate i L
- AN
M
40 40
0 S0
60 60
CF 846.6 MHZ 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
arker Marker
Type | Ref | Trc | X-value | Y-value |_Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
M1 1 847,170 MHz 18.22 dém M1 1 1.906731 GHz 18.14 dém
T1 1 844.52208 MHz 9.24 dém Occ Bw 4.135864136 MHz T1 1 1.9085321 GHz 8.65 dam Oce Bw 4,135864136 MHz
T2 1 5848.65794 MHz 3.45 dBm T2 1 1.9096679 GHz .01 d8m
~ ~
] Ol ] [
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

oo
A
Ref Level 30.00 d8m Offset 15.10 dg RBW 100 kHz
o Att 30d8  SWT 37.9 ps & VBW 300 kHz Mode Auto FFT
(@ 1Pk Max
Mmi[1] 18.79 dBm)|
20 11 1.71297900 GHz|
] A~ | ~9(C»nk\ N 4.135864136 MHz|
10 d 5 'y
J X
/ X
1] 7 Y
i / \
s ) b
i [V e
P N
-40
-50
-60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 1.712979 GHz 18.79 dém
T1 b 1,7103321 GHz 9.32 d&m Occ Bw 4,135864136 MHz
T2 1 1.7144679 GHz 2.82 dBm
~

J

Date: 12AUG 2020 2224:27

s e

Middle Channel

Spectrum =
Ref Level 30.00 ém  Offset 1510 8 RBW 100 kkz
o Att 30d8  SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
(@ 17k Max
m1[1] 19.18 dBm)|
11 1.73173100 GHz|
20 P o | ro9gsAn, 1.125874126 MHZ|
o - ~ .
10 di A
//
0
/ \
104 /
o |
-20d £ 7
=\ g Y A o
A
-40
S0
-60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value L Y-value | _Function | Function Result |
ML 1 1.731731 GHz 19,18 dém
T1 1 1,7305321 GHz 9.54 d8m Occ Bw 4.125874126 MHz
T2 1 1.7346579 GHz 3.21 dem
~

J

Date: 12AUG 2020 222501

. e

Highest Channel

am ) @
Ref Level 30.00 Bm  Offset 15.10d8  RBW 100 kHz
o Att 30d8  SWT 379 s @ VBW 300 kHz  Mode Auto FFT
@1k Max
mi[1] 19.37 dBm)|
20 i1 1.75173100 GHz
et N > cAY_ 1.115884116 MHz|
§ . B TR
10d - -
/ \
0
T
i
-20 di i
P I S
Y v
0
-40
50
-60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result |
M1 1 1.751731 GHz 19.37 dém
T1 1 1.7505421 GHz .65 dBm Oce Bw 4.115884116 MHz
T2 1 1.7546579 GHz 10.11 dBm
-

J
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Sp um ? Spectrum
Ref Level 30,00 dem  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dm  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr )
Limit ¢heck PABS | SPURIRHE CHBEKABS _ PABS
Line _$PURIOUS_| INE_ABS_ PABS 20 dhine —PPURIOUS_LINE_ABS PAES
10d
/ ™, 0 degd \
AN (| A
LINE_ABS_ / \ \
( \/_ 40 de \
ﬂr‘—\l’m//\\‘] 0d
P — ' L A~
40 d 40 dl A b7 e,
-50d
R m— faane—
-60d
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | _PowerAbs | ALimit
820.000 MH2 823.000 MHz 100.000 kHz 822,84266 MHz -30.83 dém -17.83 d8 844.000 MHz 849,000 MHz 100,000 kHz 845.74076 MHz 7.48 dBm -27.52 dB
623.000 MHz 824.000 MHz 50.000 kHz 823.85329 MHz -26.24 dBm -13.24 d8 849.000 MHz 850.000 MHz 50,000 kHz 849,14870 MHz -20,37 dBm -16.37 dB
824.000 MHz 829,000 MHz 100.000 kHz 82677473 MHz 7.36 dBm -27.64 d8 850.000 MHz 855.000 MHz 100,000 kHz 850, 15235 MHz ~34.37 dBm 2137 dB
) -~ I —
( JU J o ( ) ) NN v

Date: 12.AUG.2020 22:57:23

Date: 12 AUG.2020 23:00:23

WCDMA Band I

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

. oo
Spectrum # ||| Spectrum #
Ref Level 30.00 dBm Offset 15.10 de. Mode Auto Sweep Ref Level 30.00 dBm Offset 15.10 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS _SPURIRIE CHBEKARS PABS
el . o »AES Line _$PURIOUS_LINE_ABS_| PABS
20 “ler _$PURIOUS_LINE_ABS_ PABE 20 dElﬂl"E
10 db: 10 dBn
0de - / \
- {
_LINE_ABS_ /
\
s P,
LA A R
An \ Wm
-50 dB
-60 dBr
Start 1.845 GHz 2503 pts Stop 1.855 GHz | 'start 1.905 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84898 GHz -23.84 dém -10.84 d& 1,905 GHz 1.910 GHz 100,000 kHz 1.90672 GHz 6.69 dBm -28.31 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,85000 GHz -27.99 dém -14.99 dB 1.910 GHz 1.911 GHz 50,000 kHz 1.91017 GHz -29.01 dBm -16.01 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85156 GHz 6.91 dém -28.09 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -26.14 dBm -13.14 dB
T i
( JU J ( )| ) CININND o8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG080709A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Spectrum ug:l Spectrum .
Ref Level 30,00 dem  Offset 15.10 d8 Mode Auto Sweep Ref Level 30.00 dm  Offset 15.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@®1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIRHE CHBEKABS _ PABS
Line _$PURIOUS_LINE_ABS PABS Line PURIOUS_LINE_ABS PABS
20dbm—= T 20 dB
10d 10d
0 des S
/ \ \
-10 de; X \
S_LINE_ABS / \ \
g— \ Rt
e A S e R
/\/\/ e
50 d
60 d
Start 1.705 GHz 2503 pts Stop 1.715 GHz Start 1.75 GHz 2503 pts Stop 1.76 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __PowerAbs | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.705 GHz 1.700 GHz 1.000 MHz 1.70899 GHz -24.05 dém -11.05 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75173 GHz 7.60 dBm ~27.40 dB
1.709 GHz 1.710 GHz 50.000 kHz 1.70986 GHz -28.09 dém -15.09 dB 1.755 GHz 1.756 GHz 50,000 kHz 1,75516 GHz -27.91 dém -14.91 dB
1.710 GHz 1.715 GHz 100.000 kHz 1,71241 GHz 7.58 dBm -27.42 d8 1.756 GHz 1.760 GHz 1,000 MHz 175627 GHz 51.44 dBm .44 dB
[[[] Ilil W i

J{ J

Date: 12.AUG.2020 22:28:44
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Conducted Spurious Emission
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 24.50 dm  Offset 14.50 di
SGL Count 10/10

Mode Auto Sweep

(@1 Max

20 abifnit Gheck

Line _§PURIOUS_} INE_ABS,

Spectrum Y

Ref Level 25.10 d8m

SGL Count 10/10

(@1 Max

20 dbifit §heck
Line _$PURIOUS_) INE_ABS

Offset 15.10 d& Mode Auto Sweep

-30
S0
-60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | __Ppowerabs | ALimit |
Rangelow | Rangeup | RBW | Frequencs |__Powerabs |  atimit | 30.000 MHz 1.000 GHz 1,000 MHz 121.37681 MHz -36.25 dm -23.25 d8
30.000 MHz 620.000 MHz 1.000 MHz 819.60260 MRz -33,36 dém -20.36 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.84473 GHz -32.38 d8m -19.38 d8
855.000 MHz 1.000 GHz 1.000 MHz 871.70290 MHz -36.94 dem -23.94 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.54592 GHz -36.44 dem -23.44 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.55693 GHz -35.44 dam -22,44 d8 3.000 GHz 7.000 GHz 1.000 MHz | 5.81840 GHz -31.68 dém -18.68 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.60730 GHz -32,32 dam -19.32 d8 7.000 GHz 13.600 GHz 1,000 MHz 11.19376 GHz -34,25 dam -21,25 d8.
7.000 GHz 9.000 GHz 1,000 MHz 8.76390 GHz -35.01 d8m -22.01 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.26779 GHz -32.41 d8m -13.41 d8
N ~r
] TN v J [

Date: 12AUG 2020 23.02:21

Date: 12AUG 2020 22.07:07

Middle Channel

Middle Channel

Spectrum

Spectrum 7y

Ref Level 24.50 dBm  Offset 14.50 dB Mode Auto Sweep Ref Level 25.10 dBm  Offset 15.10 dB Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 abifnit Gheck 20 gbfit $heck PABS
Line _§PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PAE
10 10d
0 0
-10 d
| SPURI
“20°d
-30
T
S0
60 d
60d
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | __powerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs | Atimit | 30.000 MHz 1.000 GHz 1.000 MHz 203.78561 MHz -35.81 dém -22.81 d8
30.000 MHz 820.000 MHz 1.000 MHz 665.43478 MRz -37.53 dém 24,53 d 1.000 GHz 1.845 GHz 1.000 MHz 1.61971 GHz -36.83 dém -23.83 dB
855,000 MHz 1.000 GHz 1.000 MHz 971.63043 MHz -36.85 dém 1.915 GHz 3.000 GHz 1.000 MHz 2.93837 GHz -35,94 dém -22.94 d8
1.000 GHz 3.000 GHz 1.000 MHz 2.50844 GHz -37.16 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.88376 GHz -31.61 dém -18.61 d8
3.000 GHz 7.000 GHz 1,000 MHz 5.71891 GHz -32,77 dam 7.000 GHz 13.600 GHz 1,000 MHz 12.30343 GHz -35,04 dém -22.04 dg
7.000 GHz 9.000 GHz 1,000 MHz 8.54793 GHz -34.34 d8m -21.34 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.28193 GHz -31.97 dém -18.97 d8
g ~
J ] [T
Date: 12AUG.2020 23:05:20 Date: 12AUG.2020 2208:29
Spectrum Spectrum kg
Ref Level 24.50 d8m  Offset 14.50 d@ Mode Auto Sweep Ref Level 25.10 dBm  Offset 15.10 d8 Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
20 dbinit $heck 20 gbifnit heck PABS
Line _§PURIOUS_| INE_ABS Line _$PURIOUS_| INE_ABS PAES
10 10d
0 0
-30
S0
60 d
60 d8
70
-70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW | Frequency | __Ppowerabs | ALimit |
Rangelow | Rangeup | RBW. | Frequencs | Powerabs |  atimit | 30.000 MHz 1.000 GHz 1.000 MHz 325,45977 MHz -36.28 dm -23.28 d8
30.000 MHz 820.000 MHz 1.000 MHz 625.95452 MHz -37.25 dém -24,25 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.47486 GHz -37.31 dém -24.31 d8
855,000 MHz 1.000 GHz 1.000 MHz 995.03623 MHz -36.61 dém 1.915 GHz 3.000 GHz 1.000 MHz 1.91675 GHz -35,99 dém -22.99 de
1.000 GHz 3.000 GHz 1.000 MHz 2.84789 GHz -37.07 deém 3.000 GHz 7.000 GHz 1.000 MHz 6.73278 GHz -31.04 dém -18.04 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.72028 GHz -32,08 dam 7.000 GHz 13.600 GHz 1,000 MHz 12.57731 GHz -34.88 dam -21.88 de
7.000 GHz 9.000 GHz 1.000 MHz 8.48494 GHz -35.16 d8m -22.16 d8 13.600 GHz 19.100 GHz 1.000 MHz 18.26936 GHz -31.80 d8m -18.80 d8
g ~
J GINININD o J

Date: 12AUG 2020 23.06:43
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SPORTON LAB.
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Report No. : FG080709A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spe

ectrum D

Ref Level 30.00 d8m  Offset 15.10 d@ Mode 4uto Sweep
SGL Count 10/10
(@1 Max
Limit heck PAES
20 dbife—$PURIONS | INE ABS PARS
10 d

INE_ABS_ |

-0
50
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 907.65367 MHz -35,98 dBm -22.98 d&
1.000 GHz 1.708 GHz 1.000 MHz 1.70482 GHz -29.70 d8m -16.70 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.99155 GHz -36.03 dém -23.03 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.92688 GHz -31.83 dam -18.83 de
7.000 GHz 13.600 GHz 1,000 MHz 10.56964 GHz -34.90 dém -21.90 d&
13.600 GHz 18.000 GHz 1.000 MHz 15.91722 GHz -32.66 d8m -13.66 dB
~ ] T —
Date: 12.AUG.2020 22:33:05

Middle Channel

Spectrum

Ref Level 30.00 dBm
SGL Count 10/10

A

Offset 15.10 di Mode Auto Sweep

(@1 Max
Limit ¢heck PABS
20 dblpe_$PURIOUS LINE ABS PARS
10d
0
OUS_LINE_ABS_
30 d
-0
50
Start 30.0 MHz 48006 pts Stop 16.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 MHz 1.000 GHz 1,000 MHz 224.63018 MHz -36.97 dem -23.57 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.11257 GHz -38.08 d8m -25.08 d8
1.760 GHz 3.000 GHz 1.000 MHz 2.98566 GHz -36.07 d8m -23.07 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.84727 GHz -31.25 dam -18.25 d8
7.000 GHz 13.600 GHz 1,000 MHz 13.28901 GHz -34,93 dam -21,93 de
13.600 GHz 16.000 GHz 1.000 MHz 16.29339 GHz -31.58 dBm -18.58 dB
~ ] T T —
Date: 12AUG 2020 223427

Highest Channel

Sp
Ref
SGl

ectrum D

f Level 30.00 dBm
L Count 10/10

Offset 15.10 di Mode Auto Sweep

(@1 Max
Limit fheck
20 dbife—KPURIOUS J INE_ARS
10 df
0
TINE_ABS_

10US_L

50
Start 30.0 MHz 48006 pts Stop 16.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |___Ppowerabs | ALimit
30.000 MHz 1.000 GHz 1,000 Mz 967.27886 MHz -36.55 dem -23.55 d8
1.000 GHz 1.708 GHz 1.000 MHz 1.36941 GHz -37.27 dém -24.27 d8
1.760 GHz 3.000 GHz 1.000 MHz 1.76008 GHz -26.16 d8m -13.16 d8.
3.000 GHz 7.000 GHz 1.000 MHz 6.67179 GHz -31.50 dam -18.50 d8
7.000 GHz 13.600 GHz 1,000 MHz 10.59792 GHz -35.20 dam -22,20 de
13.600 GHz 16.000 GHz 1.000 MHz 16.90526 GHz -31.98 dém -18.98 dB
aig
J
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saronis. FCC RF Test Report

Report No. : FG080709A

Frequency Stability

Test Conditions Middle Channel \(/éiﬂ%Ml';giggs\)/ zl‘s':)np':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0263
40 Normal Voltage 0.0255
30 Normal Voltage 0.0021
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0278
0 Normal Voltage 0.0243
-10 Normal Voltage 0.0036 PASS
-20 Normal Voltage 0.0273
-30 Normal Voltage 0.007
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0255
20 Battery End Point 0.0088
Test Conditions Middle Channel ga%'\/ll';gzggs") NIZ)i:]eitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0096
40 Normal Voltage 0.0159
30 Normal Voltage 0.0118
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0153
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0174 PASS
-20 Normal Voltage 0.0122
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0018
20 Battery End Point 0.0032
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saronis. FCC RF Test Report

Report No. : FG080709A

Test Conditions Middle Channel \(Algcli/lDCMf\zgaKnb(i)ls\)/ le)itrzitz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0133
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
-10 Normal Voltage 0.0141 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0150
20 Normal Voltage 0.0029
20 Battery End Point 0.0035
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG080709A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission
GSM850 (GSM)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1648 -58.95 -13 -45.95 -65.92 1.58 10.70 H
2472 -63.38 -13 -50.38 -71.63 2.102 12.50 H
3294 -63.23 -13 -50.23 -72.12 2.856 13.90 H
Lowest
1648 -61.72 -13 -48.72 -68.69 1.58 10.70 \%
2472 -57.19 -13 -44.19 -65.44 2.10 12.50 \%
3294 -63.60 -13 -50.60 -72.49 2.86 13.90 \%
1672 -57.53 -13 -44.53 -64.50 1.58 10.70 H
2510 -60.57 -13 -47.57 -68.82 2.102 12.50 H
3348 -62.99 -13 -49.99 -71.88 2.856 13.90 H
Middle
1672 -61.02 -13 -48.02 -67.99 1.58 10.70 \%
2510 -54.14 -13 -41.14 -62.39 2.10 12.50 \%
3348 -63.58 -13 -50.58 -72.47 2.86 13.90 \%
1698 -55.82 -13 -42.82 -62.79 1.58 10.70 H
2546 -59.31 -13 -46.31 -67.56 2.102 12.50 H
3396 -59.04 -13 -46.04 -67.93 2.856 13.90 H
Highest
1698 -59.80 -13 -46.80 -66.77 1.58 10.70 \%
2546 -53.86 -13 -40.86 -62.11 2.10 12.50 \%
3396 -61.28 -13 -48.28 -70.17 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B1 of B9
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GSM850 (EDGE class 8)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1648 -58.56 -13 -45.56 -65.53 1.58 10.70 H
2472 -60.71 -13 -47.71 -68.96 2.102 12.50 H
3294 -63.82 -13 -50.82 -72.71 2.856 13.90 H
Lowest
1648 -64.22 -13 -51.22 -71.19 1.58 10.70 \%
2472 -55.27 -13 -42.27 -63.52 2.10 12.50 \%
3294 -63.97 -13 -50.97 -72.86 2.86 13.90 \%
1672 -58.02 -13 -45.02 -64.99 1.58 10.70 H
2510 -60.76 -13 -47.76 -69.01 2.102 12.50 H
3348 -63.20 -13 -50.20 -72.09 2.856 13.90 H
Middle
1672 -62.51 -13 -49.51 -69.48 1.58 10.70 V
2510 -55.46 -13 -42.46 -63.71 2.10 12.50 \%
3348 -63.62 -13 -50.62 -72.51 2.86 13.90 \%
1698 -54.50 -13 -41.50 -61.47 1.58 10.70 H
2546 -58.53 -13 -45.53 -66.78 2.102 12.50 H
3396 -58.44 -13 -45.44 -67.33 2.856 13.90 H
Highest
1698 -57.92 -13 -44.92 -64.89 1.58 10.70 V
2546 -54.28 -13 -41.28 -62.53 2.10 12.50 \%
3396 -62.61 -13 -49.61 -71.50 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B2 of B9
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1652 -68.04 -13 -55.04 -75.01 1.58 10.70 H
2479 -65.46 -13 -52.46 -73.71 2.102 12.50 H
3306 -63.61 -13 -50.61 -72.50 2.856 13.90 H
Lowest
1652 -67.77 -13 -54.77 -74.74 1.58 10.70 \%
2479 -65.42 -13 -52.42 -73.67 2.10 12.50 \%
3306 -63.69 -13 -50.69 -72.58 2.86 13.90 \%
1672 -67.98 -13 -54.98 -74.95 1.58 10.70 H
2509 -65.64 -13 -52.64 -73.89 2.102 12.50 H
3348 -63.36 -13 -50.36 -72.25 2.856 13.90 H
Middle
1672 -67.32 -13 -54.32 -74.29 1.58 10.70 V
2509 -65.07 -13 -52.07 -73.32 2.10 12.50 \%
3348 -63.48 -13 -50.48 -72.37 2.86 13.90 \%
1692 -67.76 -13 -54.76 -74.73 1.58 10.70 H
2539 -65.57 -13 -52.57 -73.82 2.102 12.50 H
3384 -63.55 -13 -50.55 -72.44 2.856 13.90 H
Highest
1692 -67.74 -13 -54.74 -74.71 1.58 10.70 V
2540 -65.36 -13 -52.36 -73.61 2.10 12.50 \%
3384 -63.55 -13 -50.55 -72.44 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B3 of B9
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GSM1900 (GSM)

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3699 -58.00 -13 -45.00 -70.26 2.64 14.90 H
5550.6 -54.45 -13 -41.45 -66.31 2.94 14.80 H
7404 -50.66 -13 -37.66 -60.43 3.39 13.16 H
Lowest
3700 -58.90 -13 -45.90 -71.16 2.64 14.90 \%
5550 -55.01 -13 -42.01 -66.87 2.94 14.80 \%
7404 -49.99 -13 -36.99 -59.76 3.39 13.16 \%
3759 -58.74 -13 -45.74 -71.00 2.64 14.90 H
5640 -55.26 -13 -42.26 -67.12 2.94 14.80 H
7524 -49.92 -13 -36.92 -59.69 3.39 13.16 H
Middle
3759 -59.66 -13 -46.66 -71.92 2.64 14.90 V
5640 -55.12 -13 -42.12 -66.98 2.94 14.80 \%
7524 -49.70 -13 -36.70 -59.47 3.39 13.16 \%
3819 -59.35 -13 -46.35 -71.61 2.64 14.90 H
5729 -54.23 -13 -41.23 -66.09 2.94 14.80 H
7639 -49.53 -13 -36.53 -59.30 3.39 13.16 H
Highest
3819 -59.26 -13 -46.26 -71.52 2.64 14.90 V
5729 -55.38 -13 -42.38 -67.24 2.94 14.80 \%
7639 -49.59 -13 -36.59 -59.36 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B4 of B9
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GSM1900 (EDGE class 8)

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3699 -58.75 -13 -45.75 -71.01 2.64 14.90 H
5550.6 -54.56 -13 -41.56 -66.42 2.94 14.80 H
7404 -50.62 -13 -37.62 -60.39 3.39 13.16 H
Lowest
3700 -59.17 -13 -46.17 -71.43 2.64 14.90 \%
5550 -53.82 -13 -40.82 -65.68 2.94 14.80 \%
7404 -50.19 -13 -37.19 -59.96 3.39 13.16 \%
3759 -56.67 -13 -43.67 -68.93 2.64 14.90 H
5640 -54.67 -13 -41.67 -66.53 2.94 14.80 H
7524 -50.10 -13 -37.10 -59.87 3.39 13.16 H
Middle
3759 -59.14 -13 -46.14 -71.40 2.64 14.90 V
5640 -55.18 -13 -42.18 -67.04 2.94 14.80 \%
7524 -49.95 -13 -36.95 -59.72 3.39 13.16 \%
3819 -59.98 -13 -46.98 -72.24 2.64 14.90 H
5730 -55.26 -13 -42.26 -67.12 2.94 14.80 H
7639 -49.94 -13 -36.94 -59.71 3.39 13.16 H
Highest
3819 -60.10 -13 -47.10 -72.36 2.64 14.90 V
5730 -55.33 -13 -42.33 -67.19 2.94 14.80 \%
7639 -49.73 -13 -36.73 -59.50 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
Sporton International (Kunshan) Inc. Page Number : B5 of B9
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WCDMA Band II(RMC 12.2Kbps)

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3705 -59.94 -13 -46.94 -72.20 2.64 14.90 H
5556 -55.07 -13 -42.07 -66.93 2.94 14.80 H
7404 -50.79 -13 -37.79 -60.56 3.39 13.16 H
Lowest
3705 -59.37 -13 -46.37 -71.63 2.64 14.90 \%
5556 -55.02 -13 -42.02 -66.88 2.94 14.80 \%
7404 -49.90 -13 -36.90 -59.67 3.39 13.16 \%
3759 -60.29 -13 -47.29 -72.55 2.64 14.90 H
5640 -55.62 -13 -42.62 -67.48 2.94 14.80 H
7524 -50.53 -13 -37.53 -60.30 3.39 13.16 H
Middle
3759 -59.78 -13 -46.78 -72.04 2.64 14.90 V
5640 -55.40 -13 -42.40 -67.26 2.94 14.80 \%
7524 -49.60 -13 -36.60 -59.37 3.39 13.16 \%
3816 -59.94 -13 -46.94 -72.20 2.64 14.90 H
5724 -55.36 -13 -42.36 -67.22 2.94 14.80 H
7632 -49.90 -13 -36.90 -59.67 3.39 13.16 H
Highest
3816 -59.69 -13 -46.69 -71.95 2.64 14.90 V
5724 -55.27 -13 -42.27 -67.13 2.94 14.80 \%
7632 -49.28 -13 -36.28 -59.05 3.39 13.16 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band IV(RMC 12.2Kbps)

Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3426 -60.28 -13 -47.28 -71.02 2.604 13.34 H
5136 -56.16 -13 -43.16 -66.67 3.011 13.52 H
6852 -52.29 -13 -39.29 -62.49 3.271 13.47 H
Lowest
3426 -60.76 -13 -47.76 -71.50 2.604 13.34 \%
5136 -56.44 -13 -43.44 -66.95 3.011 13.52 \%
6852 -51.86 -13 -38.86 -62.06 3.271 13.47 \%
3465 -60.16 -13 -47.16 -70.90 2.604 13.34 H
5199 -54.68 -13 -41.68 -65.19 3.011 13.52 H
6936 -52.48 -13 -39.48 -62.68 3.271 13.47 H
Middle
3465 -60.40 -13 -47.40 -71.14 2.604 13.34 V
5199 -55.07 -13 -42.07 -65.58 3.011 13.52 \%
6936 -51.84 -13 -38.84 -62.04 3.271 13.47 \%
3504 -60.24 -13 -47.24 -70.98 2.604 13.34 H
5259 -54.83 -13 -41.83 -65.34 3.011 13.52 H
7008 -52.36 -13 -39.36 -62.56 3.271 13.47 H
Highest
3504 -60.42 -13 -47.42 -71.16 2.604 13.34 V
5259 -55.33 -13 -42.33 -65.84 3.011 13.52 \%
7008 -51.77 -13 -38.77 -61.97 3.271 13.47 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BCO(1xRTT)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
1650 -67.93 -13 -54.93 -74.90 1.58 10.70 H
2474 -66.14 -13 -53.14 -74.39 2.102 12.50 H
3300 -64.30 -13 -51.30 -73.19 2.856 13.90 H
Lowest
1650 -68.07 -13 -55.07 -75.04 1.58 10.70 \%
2474 -66.06 -13 -53.06 -74.31 2.10 12.50 \%
3300 -64.23 -13 -51.23 -73.12 2.86 13.90 \%
1674 -68.32 -13 -55.32 -75.29 1.58 10.70 H
2510 -66.51 -13 -53.51 -74.76 2.102 12.50 H
3348 -64.03 -13 -51.03 -72.92 2.856 13.90 H
Middle
1674 -67.68 -13 -54.68 -74.65 1.58 10.70 \%
2510 -66.20 -13 -53.20 -74.45 2.10 12.50 \%
3348 -64.24 -13 -51.24 -73.13 2.86 13.90 \%
1696 -69.36 -13 -56.36 -76.33 1.58 10.70 H
2544 -67.09 -13 -54.09 -75.34 2.102 12.50 H
3396 -63.80 -13 -50.80 -72.69 2.856 13.90 H
Highest
1696 -69.05 -13 -56.05 -76.02 1.58 10.70 \%
2544 -67.04 -13 -54.04 -75.29 2.10 12.50 \%
3396 -63.88 -13 -50.88 -72.77 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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CDMA BC1(1XRTT)
Frequency ERP Limit Qvgr S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gain (HIV)
(dB) (dBm) (dB) (dBi)
3702 -60.77 -13 -47.77 -69.89 1.58 10.70 H
5553 -56.40 -13 -43.40 -66.80 2.102 12.50 H
7404 -51.42 -13 -38.42 -62.46 2.856 13.90 H
Lowest
3702 -60.60 -13 -47.60 -69.72 1.58 10.70 \%
5553 -56.51 -13 -43.51 -66.91 2.10 12.50 \%
7404 -51.28 -13 -38.28 -62.32 2.86 13.90 \%
3759 -60.19 -13 -47.19 -69.31 1.58 10.70 H
5640 -56.58 -13 -43.58 -66.98 2.102 12.50 H
7524 -51.45 -13 -38.45 -62.49 2.856 13.90 H
Middle
3759 -60.62 -13 -47.62 -69.74 1.58 10.70 V
5640 -56.78 -13 -43.78 -67.18 2.10 12.50 \%
7524 -50.64 -13 -37.64 -61.68 2.86 13.90 \%
3819 -60.20 -13 -47.20 -69.32 1.58 10.70 H
5727 -56.55 -13 -43.55 -66.95 2.102 12.50 H
7632 -51.18 -13 -38.18 -62.22 2.856 13.90 H
Highest
3819 -60.78 -13 -47.78 -69.90 1.58 10.70 \%
5727 -56.93 -13 -43.93 -67.33 2.10 12.50 \%
7632 -51.17 -13 -38.17 -62.21 2.86 13.90 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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